



TEST REPORT

Report No.: CCI220400228EN

Report Date: Apr. 19, 2022

Page 1 of 7

Applicant : Yiwu Leyin Digital Printing Co., Ltd

Address : 163 Chouyi East Road, Yiting Town, Yiwu City, Zhejiang Province, China

(The Submitted Sample Said To Be)

Sample Name : WOODEN PUZZLE

Model : S,M,L,A2,A3,A4,A5,T801,T802,T803,T804,T805,T806,T807,T808,T809,T810,T811,T812,T813,T814,T815,T816,T817,T818,T819,T820,T821,T822,T823,T824,T825,T826,T827,T828,T829,T830,T831,T832,T833,T834,T835,T836,T837,T838,T839,T840,T841,T842,T843,T844,T845,T846,T847,T848,T849,T850,T851,T852,T853,T854,T855,T856,T857,T858,T859,T860,T861,T862,T863,T864,T865,T866,T867,T868,T869,T870,T871,T872,T873,T874,T875,T876,T877,T878,T879,T880,T881,T882,T883,T884,T885,T886,T887,T888,T89,T890,T891,T892,T893,T894,T895,T896,T897,T898,T899,T900

Labeled Age Grading : Not provided

Requested Age Grading : 3+

Age Group Applied in Testing : Over 3 years

Test Period : From Apr. 19, 2022 to Apr. 19, 2022

Tests conducted : As requested by the applicant, for details refer to next page(s).

Executive Summary:

No.	TESTED SAMPLE	STANDARD / REQUIREMENT	CONCLUSION
1	Submitted samples	EN71-1:2014+A1:2018 – for mechanical and physical properties	PASS
2		EN71-2:2020 – Flammability test	PASS
3	Tested material(s) of submitted sample(s)	EN71-3:2019 – Migration of certain elements	PASS

Signed for and on behalf of
Compliance Control Institute (Guangzhou) Co., Ltd.

Approved by: 
Pascal SHI/Technical Director